
 

 

 

Wastewater System 
Asset Management 
Plan Report 
 
Prepared For: 
 
Department of Public Works 
Jaffrey, New Hampshire 
 
June 2016 
Revised September 9, 2016 



Table of Contents Tighe&Bond
 

 

   i

Section 1 Introduction 

1.1  Project Overview and Goals ........................................................... 1-1 
1.2  Project Scope .............................................................................. 1-3 
1.3  Service Life of Equipment .............................................................. 1-4 

1.3.1  Process Equipment ............................................................. 1-4 
1.3.2  Instrumentation ................................................................. 1-4 
[...]
of each pump, or continuous flow recording and totalizer capability; larger pumps and all 
pumps equipped with VFDs must have a totalizing flow meter.  The station is equipped 
with run-time meters but there is no flow meter.  While the station meets the requirements 



Section 2 Field Findings Tighe&Bond
 

 

  2-18

of Env-Wq 705.05, we recommended, as a low priority item, providing a magnetic flow 
meter on the horizontal discharge pipe (Jaffrey Ctr-I404) in order to enhance system 
monitoring capability.  There is no power monitoring equipment except the facility’s 
electrical meter.  We recommend adding power monitoring equipment as part of the 
facility’s next instrumentation upgrade. 

The pump station does not currently have a SCADA system. Flow data is not currently 
recorded at the pump station, but the above-recommended magnetic flow meter could be 
tied into the SCADA system to automatically collect and record daily flow. The pump 
station is currently set to alarm during high water and low water events. This remote 
alarm dialing monitor is designed to telephone operators that there is a problem. During 
the site inspection, the high water alarm was tested and it successfully activated the 
dialing monitor. A SCADA system could replace the remote alarm dialing monitor (Jaffrey 
Ctr-I405). It is recommended that a SCADA system be installed to record and transmit 
flow, water level, pump performance alarm and other data back to the WWTF via a radio 
antenna. It is recommended that an Allen-Bradley MicroLogix or CompactLogix transmitter 
be installed in each of the pump stations. The SCADA system should be compatible with 
the Allen-Bradley DF-1 protocol and communicate directly with the WWTF.  

2.4.3 Structural/Architectural 
The Jaffrey Center Pump Station was constructed circa 1970 as a below grade facility and 
was upgraded in 1993 to the existing facility.  The pump station facility is a single story 
concrete masonry (cmu) structure with a below grade concrete wet well.  The building is 
approximately 13’-10” long and 10’ wide and houses the pump and the controls for the 
facility. The exterior building walls are constructed of single-wythe cmu.  The building has 
a sloped gable roof with asphalt shingles. 

Overall, the Jaffrey Center Pump Station is in fair to good condition. During the site 
investigation some minor deterioration of the facility was observed; however, this 
deterioration was not considered severe or in need of immediate attention. The following 
are some of the more significant architectural and structural observations that were noted 
during the site inspection. 

On the building exterior, tree branches are overgrown on to the roof along the south 
building elevation.  It is recommended that the branches be cut back (Jaffrey Ctr-S402). 
The existing paint on the cmu block is deteriorated, and it is recommended that the 
exterior surface of the cmu block be painted (Jaffrey Ctr-S404). The roof shingles along 
the south side of the ridge are deteriorated and should be removed and replaced (Jaffrey 
Ctr-S403).  The facility doors are in need of attention. The exterior door and frame are 
corroded. It is recommended that the exterior door, door frame, and hardware be removed 
and replaced (Jaffrey Ctr-S401). 

In general, the interior of the facility is in fair condition. The ceiling does not have attic 
access as required by the International Building Code (IBC) section 1209.2.  We 
recommend providing a 20”x30” attic access per the building code (Jaffrey Ctr-S405) if 
the interior of the facility is upgraded. 

2.4.4 Electrical/Standby Power 
The Jaffrey Center Pump Station electrical service is a 100A, 120/208V, three phase 
service with its main disconnect switch located outdoors. The electrical distribution 
equipment consists of the utility meter, main disconnect switch, panelboard, 60kW 
Caterpillar diesel driven backup generator with integral breaker, and a 100 amp automatic 



Section 2 Field Findings Tighe&Bond
 

 

  2-19

transfer switch (ATS). Overall, the electrical equipment at the station is in fair condition, 
but the majority of it is old and should be replaced in the next 6 to 10 years.  

The lighting on the exterior of the pump station is old and appears to be inoperable, and 
we recommend replacing this lighting in the near future (Jaffrey Ctr-E410). The electrical 
service does not currently have any surge protection installed. We recommend that surge 
protection of at least 100kA/phase be installed in the near future to protect the electrical 
equipment in the facility (Jaffrey Ctr-E406). 

The following issues are code violations or safety hazards and should be addressed 
immediately.  There are no emergency lighting units or illuminated exit signs in the 
building. We recommend installing emergency lighting and exit signs throughout the 
building (Jaffrey Ctr-E407). There is a conduit with exposed abandoned wiring, which 
should be removed (Jaffrey Ctr-E403). There is a cable that appears to carry the level 
switch signal that is tie-wrapped to conduits throughout the station. This cable should be 
installed in a conduit (Jaffrey Ctr-E404). The 12”x”12 PVC junction box in the corner of 
the station is open and missing screws; the missing screws should be replaced (Jaffrey 
Ctr-E405). The float switch conduit does not appear to include an explosion proof seal (EY 
Fitting). An explosion proof seal should be provided to prevent transmission of potentially 
explosive gases from entering the building (Jaffrey Ctr-C404). Additional less critical 
recommendations are listed in the Conditions Summary Table. 

2.4.5 HVAC 
The HVAC system at the Jaffrey Center Pump Station consists of a small wall fan and an 
electric wall mounted unit heater. Both items will need to be replaced within the next 5 
years. 

No observations were made suggesting excessive heat development. The fan provides 
sufficient air changes and is operational but lacks an insect or bird screen. The fan’s age 
is unknown but is estimated to be beyond 10 years, and its sleeve is rusty.  We recommend 
planning for replacement of the fan within the next 5 years (Jaffrey Ctr-H401). The electric 
heater is estimated to be more than 10 years old, and while operational, it is dirty and 
has a bent grill. We recommended replacing the heater (Jaffrey Ctr-H402). Additionally, 
sufficient rodent, insect, and bird protective screen should be installed in external 
openings to prevent intrusion to the pump station. 

2.4.6 Civil/Site Security 
The site is accessed by a short paved driveway off of Main Street. The surrounding ground 
is fairly level, sloping gradually downward in the rear southeast corner of the property, 
and sloping gradually upward along the western edge and road side of the property.  The 
land around the pump station on the north (front) and west side of the property is well 
maintained grass and vegetation that transitions to wooded area behind the building and 
on the eastern and western edges of the property. A bituminous concrete parking area at 
the end of the driveway is located on the east side and front of the building. The 
bituminous concrete driveway and parking area is in fair condition. There is significant 
spider cracking running throughput the driveway, and we recommend planning for 
replacement of the driveway and parking area within the next 10 years (Jaffrey Ctr-C401). 
There is a short section of fencing with some barbed wire running along the west and 
south side of the property; however, it does not surround the property. The fencing and 
barbed wire is in fair condition with some damage. We recommended that the fence be 
replaced, repaired (Jaffrey Ctr-C402), or removed if preferred by the Town.  There is a 



Section 2 Field Findings Tighe&Bond
 

 

  2-20

light on the outside of the building to the right of the entry door; however, the light is old 
and appears to be inoperable. The lighting should be replaced with new LED light fixtures 
with motion detectors to help increase safety (Jaffrey Ctr-E408).  Access into the pump 
station is restricted to authorized personnel only. All doors are kept locked. There are no 
security cameras on the outside of the building. The Town did not report vandalism or 
trespassing at the site; however, it is recommended that a building alarm system be 
installed (Jaffrey Ctr-C406)  

The site does not have a drainage system.  In the building, the pump station skid 
catchment basin has a drain that discharges to the wet well. As discussed in the electrical 
section, there does not appear to be a gas-tight seal between the wet well and pump 
room, which could allow potentially harmful gases to enter the pump room and cause the 
room to be a classified space.  We recommend installing a gas/vapor barrier or valve 
between the wet well and pump room drain hole (Jaffrey Ctr-C404).  Additionally, the fire 
extinguisher is missing from its designated storage area.  We recommend providing an 
appropriately rated fire extinguisher in the pump station as soon as possible (Jaffrey Ctr-
C405). 

The wet well manhole cover adjacent to pump station is cracked. We recommended 
replacing this damaged manhole cover in kind (Jaffrey Ctr-C403). The ladder and concrete 
within the manhole are in good condition with no evidence of corrosion or damage. 

There is currently no bypass pumping connection at this station. In order to maintain 
sewer service during a critical pump station failure, we recommend installation of a bypass 
connection. Construction of an emergency bypass pumping connection system would 
include excavation down to the force main and installation of a gate valve and box, 
temporary line stop, tapping sleeve and valve, and bypass piping. The bypass piping 
connection could be located at or above grade for easy operator access. During a pump 
station failure, a portable bypass pump would pump sewerage out of the existing wet well 
and into the bypass piping connection (Erin-C206).    

2.5 Wastewater Treatment Facility 
The Town of Jaffrey Wastewater Treatment 
Facility has an annual average design capacity of 
0.75 million gallons per day (mgd) and a 
maximum month design capacity of 1.25 mgd. 
The WWTF is a biological nutrient removal 
activated sludge plant with tertiary treatment. 
The WWTF was originally constructed in 1985 
and received a major upgrade in 2007.  The 
2007 upgrade included improvements to the 
influent grinding and screening system, vortex 
grit removal, septage receiving facilities, 
biological nutrient removal oxidation ditches, 
secondary clarification, return sludge pumping, 
waste sludge pumping, scum pumping, waste sludge storage, sludge dewatering system, 
chemical storage and feed systems, effluent aeration, ultraviolet disinfection system, 
instrumentation and controls, and SCADA system. 



Section 2 Field Findings Tighe&Bond
 

 

  2-21

Overall, the WWTF is in good condition.  Much of the equipment at the WWTF will not need 
to be replaced within the next 10 years; however, there are equipment items and 
structures that are in need of replacement or repair within the next 5 or 10 years, and in 
some cases sooner than that. 

2.5.1 Influent Grinding & Screening 
The influent grinding and screening for the WWTF occurs at the Hadley Road Pump Station. 
The condition of this equipment was discussed in section 2.1.   

2.5.2 Influent Channel and Grit Removal 
Wastewater enters the WWTF influent channel from the Hadley Road Pump Station, 
Sanitary Pump Station No. 1, the WWTF’s Yard Pump Station, Millipore, and the WWTF 
Septage Receiving facility. Wastewater flows through the influent channel to the Grit 
Removal Chamber, which is located outside the Process Building. The influent channel 
concrete is in poor condition. Much of the channel concrete surface has corroded due to 
hydrogen sulfide gases and ultimately sulfuric acid. It is recommended that the damaged 
concrete be repaired, and a protective epoxy coating be applied to the concrete (WWTF-
S501). Additionally, the Town may wish to consider installing a fan to draw potentially 
corrosive air out of the influent channel.     

Wastewater flows down the influent channel to the grit removal system. The grit removal 
system is manufactured by EIMCO Water Technologies and consists of a circular concrete 
chamber, grit paddle drive system, grit pump, grit dewatering screw conveyor, and a grit 
receiving cart. The grit chamber contains a rotating paddle that induces a circular flow 
within the chamber and drives the solids toward the center. The grit paddle wheel and 
drive assembly appeared to be in good working condition. With proper operation and 
maintenance, the grit paddle wheel and drive assembly should not need to be replaced 
for at least 10 years (WWTF-PGPW-1).  

Efflorescence was observed on the exterior concrete of the grit chamber. Efflorescence is 
indicative of cracking in concrete and water seeping through the cracks. It is 
recommended that these cracks be repaired within the next 5 years (WWTF-S502) 

The settled grit is collected in a center hopper within the grit chamber, and is pumped to 
the Grit Dewatering Room. The grit pump is a Wemco horizontal torque-flow pump with a 
design capacity of 250 gpm and operates on either a manual or automatic cycle. The grit 
pump is located in the Process Building Pump Room and appeared to be in good working 
condition; however, there is no hand guard around the pump shaft and there is evidence 
of a minor seal leak. Additionally, there is no backup for the grit pump. It is recommended 
that a hand guard be installed around the grit pump shaft for operator safety, and the 
Town may want to consider installing or having onsite a backup grit pump. With proper 
operation and maintenance, the grit pump will likely not need to be replaced for more 
than 10 years (WWTF-PGT-1).    

In the Grit Dewatering Room, grit is pumped into a grit concentrator where it is conveyed 
up to the grit classifier. The classifier carries the grit up an incline, allowing the liquid to 
drain to the Yard Pump Station. There is a plant water connection to the grit pump suction 
piping that activates prior to the pump operating to agitate and liquefy the accumulated 
grit. The grit is then deposited in a grit cart. The grit concentrator and classifier appeared 
to be in good working condition. There is some condensation rust on the equipment piping. 



Section 2 Field Findings Tighe&Bond
 

 

  2-22

With proper operation and maintenance, the grit concentrator and classifier will likely not 
need to be replaced for another 10 years (WWTF-PGC-1).    

2.5.3 Septage Receiving 
The septage receiving facility is located northeast of the Process Building. This facility 
includes a septage receiving connection to a screening unit, one septage storage tank with 
a storage capacity of approximately 10,000 gallons, one submersible septage pump, and 
a recirculation nozzle assembly. The manual aluminum bar rack is located in the inlet 
structure channel. The septage pump is a Wemco Chop-Flow Pump, Model CFSA. The 
septage pump was not observed during the site visit, although it is believed to be in good 
working condition. The pump should be replaced in kind at the end of its useful life (WWTF-
PSEP-1). 

2.5.4 Biological Nutrient Removal Oxidation Ditch 
Secondary treatment consists of a biological nutrient removal oxidation ditch system that 
removes both nitrogen and phosphorus. This wastewater treatment system consists of 
two parallel trains, and each train consists of two anaerobic basins, one anoxic basin, and 
an oval-shaped oxidation basin. During the site visit Oxidation Ditch Train No.2 was offline. 
Overall, the system appears to be to be working well and the Town is meeting the seasonal 
monthly average effluent limits of 1.0 mg/L ammonia nitrogen as N and 1.64 lb/day total 
phosphorus.  

The anaerobic basins allow for the growth of polyphosphate accumulating organisms, 
[...]
The return activated sludge (RAS) pumping system consists of three 15 hp horizontal non-
clog screw impeller centrifugal pumps rated at 170 to 660 gpm each. The pumps are 
manufactured by Wemco-Hidrostal, Model-E5K-LM-E2W, and run in a two active/one 
common standby configuration. The return sludge pumps transfer secondary activated 
sludge from the bottom of the two secondary clarifiers back to the oxidation ditches. 
Overall, the pumps were observed to be in good condition. All three pumps’ discharge side 
bolts had chipped off paint, indicating pump disassembly, most likely for rag removal. A 
large rag ball was located on the floor adjacent to pump No. 1. The apparent ragging issue 
is likely caused by poor screenings removal at the Hadley Road Pump Station. Pump No. 
2 was missing its suction side pressure gauge. With proper operation and maintenance, 
the return sludge pumps will likely not need to be replaced for at least 10 years (WWTF-
PRS-1, WWTF-PRS-2, WWTF-PRS-3). The return sludge flow is measured by two 
electromagnetic flow meters manufactured by Krohne that appeared to be in good 
condition. The flow meters should be replaced in kind at the end of their useful life, but 
should function properly for at least 10 more years with proper maintenance and 
calibration (WWTF-IFE-50A & FE-50B). 

The waste activated sludge (WAS) pumping system consists of two horizontal non-clog 
screw impeller centrifugal pumps, each rated for 250 gpm. The pumps are manufactured 
by Wemco-Hidrostal, Model E4K-S-E2W, and run in a one active/one standby 
configuration. The waste sludge pumps transfer secondary sludge from the bottom of the 
secondary clarifiers to the sludge holding tanks. The pumps appeared to be in good 
working condition. Similar to the RAS pumps, the waste sludge pumps have chipped paint 
on their bolts indicating that the pumps have been disassembled multiple times, likely for 
rag ball removal. Both pumps were equipped with the proper safety shaft guards in place. 
With proper operation and maintenance, the waste sludge pumps will likely not need to 
be replaced for at least 10 years (WWTF-PWS-1 & WWTF-PWS-2). The waste sludge flow 



Section 2 Field Findings Tighe&Bond
 

 

  2-25

rate is measured by an electromagnetic flowmeter that appears to be in good condition. 
The flow meter will likely not be in need of replacement for at least 10 more years with 
proper maintenance and calibration (WWTF-IFE-55A)  

The process building basement contains a sump with a duplex sump pump system that 
pumps to the yard pump station. The sump pumps are controlled by two float switches, 
pump on and pump off, and discharge to the yard pumping station. The pumps appeared 
to be in good working condition, although they were not tested during the site visit. The 
pumps have surface rust. It is expected that the sump pumps will need to be replaced 
within the next 5 years (WWTF-P114).   

2.5.7 Sludge Holding and Dewatering 
Waste sludge and scum skimmed from the secondary clarifiers are stored in one of two 
sludge holding tanks. Each tank holds approximately 66,000 gallons of unthickened waste 
sludge and scum. The tanks appeared to be in good to fair condition. The tanks’ hatches 
are equipped with appropriate fall protection. The concrete exteriors of the tanks have 
minor cracks surrounded by red stains that indicate water seepage, likely at cold joints in 
the concrete. It is recommended that the tanks’ cracks be repaired (WWTF-P113).  The 
tank contents are mixed and aerated by EPDM membrane disc diffusers, part of the 
Sanitaire fine bubble diffused aeration system. The diffusers were not visible during the 
site visit, although they are believed to be in good condition and should not need 
replacement for at least 10 years.  Air is supplied to the sludge storage tank by either of 
two rotary lobe Roots-EasyAir 8000 Factory Blowers located in the Process Building Blower 
Room.  The 40 hp blowers are equipped with VFDs for speed adjustment based on the 
tank liquid level, and are each rated to supply 270 to 540 icfm at up to 12 psig. The 
blowers are in very good condition and the blower piping is in excellent condition. The 
blower room and equipment was observed to be clean.  There was no abnormal belt wear 
on either blower and the oil level and cleanliness was good in both blowers at the time of 
our visit. With proper operation and maintenance, the blower system will likely not be in 
need of replacement for at least 10 years (WWTF-PSTB-1 & WWTF-PSTB-2). 

The sludge dewatering system consists of sludge grinders, centrifuge feed pumps, a 
polymer feed system, a centrifuge, and a screw conveyor. 

The progressive cavity centrifuge feed pumps are located in the lower level of the Process 
Building and are rated at 100 gpm. These pumps draw sludge from the sludge holding 
tanks and through in-line sludge grinders that macerate particles. The feed pumps are 
Moyno 2000 Series and the sludge grinders are Moyno Anhilator Series 4. The sludge 
grinders appear to be in excellent condition and with proper operation and maintenance 
will likely not be in need of replacement for at least 10 years (WWTF-PGR-1 & WWTF-PGR-
2). The centrifuge feed pumps and their seal water systems appear to be in good working 
condition. There is a small oil leak from the discharge side plug valves after both centrifuge 
feed pumps. With proper operation and maintenance the centrifuge feed pumps will likely 
not be in need of replacement for at least 10 years (WWTF-CFP-1 & WWTF-CFP-2). There 
were no check valves located on the discharge lines of the centrifuge feed pumps, and we 
recommend installing check valves on these lines to prevent backflow and potential 
damage to the pumping and grinding equipment (WWTF-P123). 

The feed pumps convey sludge to the centrifuge located in the Dewatering Room on the 
first floor of the Process Building. The polymer feed system provides dilute polymer to the 
centrifuge sludge feed line to aid in the flocculation of the sludge. The polymer system is 



Section 2 Field Findings Tighe&Bond
 

 

  2-26

described in more detail in the following section. The centrifuge was manufactured by 
Westfalia Separator. The centrifuge generates a minimum 20% solids sludge cake and can 
process up to 80 gallons per minute of sludge. The centrifuge was installed in 2007 and 
appears to be in good working condition. With proper operation and maintenance the 
centrifuge will likely not be in need of replacement for at least 10 years (WWTF-CEN-1). 

A horizontal screw conveyor manufactured by Spirac moves the caked sludge from the 
centrifuges to a 40-yard roll-off container in the sludge loading bay. The sludge conveyor 
appears to be in good working condition, and with proper operation and maintenance the 
conveyor will likely not be in need of replacement for at least 10 years (WWTF-C-1). 

2.5.8 Chemical and Polymer System Feed and Storage 
Chemicals stored and fed at the WWTF consist of magnesium hydroxide, ferric chloride, 
and polymer.   

Magnesium hydroxide (MAG) is used for alkalinity addition and pH adjustment. The system 
consists of a 2,000-gallon storage tank located in the Process Building, two chemical feed 
pumps manufactured by Masterflex, and a tank mixer. MAG is pumped and discharged 
into an injection nozzle on the 8-inch return activated sludge pipe. During the site visit, 
MAG was observed to have leaked at this chemical injection point.  The injection point 
should be cleaned and the connection should be checked for tightness. The MAG feed 
pumps have a design flow rate of 10-2900 ml/min at speeds of 6-600 RPM. The MAG 
system equipment appeared to be in good working condition. We recommend planning for 
replacement in kind of the pumps and mixer within the next 10 years, at the end of their 
life expectancies (WWTF-PMAG-1,2 & WWTF-PALK-3).. 

Ferric chloride is used as a phosphorus treatment coagulant and flocculation aid for the 
secondary and tertiary treatment processes. The ferric chloride system consists of a 
1,600-gallon storage tank located in the Process Building adjacent to the MAG storage 
room and two chemical feed pumps manufactured by Masterflex. Ferric chloride can be 
pumped and discharged to a chemical injection nozzle in the oxidation ditch effluent pipe 
located in Chemical Injection Manhole No. 1, the Secondary Clarifier effluent in Chemical 
Injection Manhole No. 2, and the return activated sludge line in the Process Building Pump 
Room. The ferric chloride feed pumps have a design flow rate of 10-2900 ml/min at speeds 
of 6-600 RPM. The ferric chloride system equipment appears to be in good working 
condition. We recommended planning for replacement in kind of the ferric pumps within 
the next 10 years, at the end of their life expectancy (WWTF-PPAC-1&2). This said, 
immediate work is recommended in the ferric chloride storage area.  All ferric chloride 
feed equipment is located within the spill containment area, and there is no clear 
unobstructed path to a wash-off station. To increase operator safety, it is recommended 
that a wash-off station be installed within the spill containment area (WWTF-P117).   

Polymer is used to aid in the dewatering process. The dewatering system polymer blending 
unit manufactured by DynaBLEND provides a flocculent agent to aid in dewatering waste 
activated sludge and improve flocculation and water separation during tertiary clarification 
and filtration. The system dilutes neat polymer delivered to the treatment plant in 55 
gallon drums. The skid mounted polymer mixing and feed system consists of feed water 
control valves, an automatic metering pump, and product mixing system. Polymer is 
metered by a reciprocating positive displacement pump that can automatically determine 
a feed rate that linearly corresponds to an operator set sludge feed rate. A variable speed/ 
variable stroke LMI Model A951-86R metering pump controls the flow. The polymer system 



Section 2 Field Findings Tighe&Bond
 

 

  2-27

appears to be in good working condition, and should be replaced at the end of its useful 
life, likely within the next 10 years (WWTF-P115). 

2.5.9 Tertiary System 
Tertiary treatment at the WWTF consists of a ballasted flocculation and clarification system 
for phosphorus removal. The tertiary treatment system is an ACTIFLO system supplied by 
Kruger, Inc.  This is a proprietary physical chemical water treatment process. The purpose 
of the ACTIFLO system is to meet the Town’s seasonal total phosphorus limit of 1.54 
lb/day April through October, while the Town’s 10.4 lb/day November through March total 
phosphorus limit can be met with biological nutrient removal in the secondary treatment 
process. The system appears to be working as it should. The ACTIFLO process is a two 
train system, each train consisting of coagulation, injection, maturation, and settling 
phases.  

Secondary effluent flows through Chemical Injection Manhole No.2 where ferric chloride 
is added to the wastewater prior to entering the coagulation tank. In the coagulation tank, 
constant speed mixers destabilize the suspended solids and colloidal matter, and these 
destabilized particles collide and begin early stage floc formation. The coagulation tank 
mixers are manufactured by Philadelphia Mixing Solutions. The mixers are in good to fair 
condition, and during the site visit were making a loud squeaking sound, perhaps 
indicating a bearing failure. The coagulation tank mixers should be repaired and 
maintained to increase their life expectancy. The mixers should be replaced in kind at the 
end of their useful life, likely in the next 10 years (WWTF-PCM-1,2). 

The coagulated wastewater flows into the injection tank where microsand is added to 
initiate floc formation. Constant speed mixers manufactured by Philadelphia Mixing 
Solutions provide mixing to incorporate microsand into the coagulated wastewater. The 
microsand provides a large contact area for floc attachment and acts as a ballast. The 
injection tank mixers were observed to be in good to fair condition. During the site visit, 
both mixers were making an abnormal humming sound as if there were some type of 
mechanical vibration or rubbing. There is paint chipping off the mixers as well. It is 
recommended that the paint be touched up and the vibration and humming sound be 
addressed. The injection tank mixers should be replaced in kind at end of their useful life, 
likely in the next 10 years (WWTF-PIM-1,2). 

From the injection tank, wastewater flows into the maturation tank. The maturation tank 
is used for flocculation and maturation of the solids, as well as polymer addition for binding 
of the floc and microsand particles. The VFD-controlled mixers in the maturation tank are 
also manufactured by Philadelphia Mixing Solutions and appear to be in good working 
condition. The maturation tank mixers should be replaced in kind at end of their useful 
life, likely in the next 10 years (WWTF-PMM-1,2). 

From the maturation tank, wastewater flows into the settling tanks where the ballasted 
floc settles out. Each settling tank includes a scraper mechanism that slowly rotates to 
convey the settled sludge to a pump. The VFD controlled ¾ hp settling tank scrapers are 
manufactured by Clearstream and consist of rake arms, plow blades, and shaft protectors. 
The settling tank scrapers could not be fully observed during the inspection; however, 
they appeared to be in good working condition. The settling tank scrapers should be 
replaced in kind at end of their useful life, likely in the next 10 years (WWTF-PSTS-1,2). 



Section 2 Field Findings Tighe&Bond
 

 

  2-28

The ballasted floc sand-sludge mixture collected at the bottom of the settling tank is 
withdrawn by one of the five rubber-lined centrifugal microsand recirculation pumps. The 
5 hp microsand pumps are located in the Tertiary Building Pump Room. The pumps are 
manufactured by McLanahan, Model LPT IIIr Pump, Dry Gland, and have capacities of 22 
gpm at 65 ft. TDH each. Two pumps are dedicated to each train with one pump serving 
as a backup. The microsand pumps appeared to be in good working condition. Water leaks 
at all of the drive shafts were observed. According to the operators, when taken apart, 
the pump internal components and rubber impellers were in good condition. The 
microsand recirculation pumps should be replaced in kind at end of their useful life, likely 
in the next 10 years (WWTF-PMRP-1,2,3,4,5). 

The collected sludge and sand is pumped to one of four hydrocyclones. The hydrocyclones, 
manufactured by Krebs, Model U3-10-1838, use centrifugal forces to separate the sludge 
from the higher density microsand. Once separated, the clean microsand is concentrated 
and discharged out the bottom of the hydrocyclones and injected back into the injection 
tank for reuse, while the sludge is discharged out the top of the hydrocyclones and 
conveyed to the yard pump station. The hydrocyclones appeared to be in good working 
condition.  The hydrocyclones should be replaced in kind at end of their useful life, likely 
in the next 10 years (WWTF-PHC-1,2,3,4). A small amount of microsand is lost through 
the train each day, and operators need to ensure that sand is added back into the system 
as necessary, through the injection tank. 

2.5.10 Post Aeration System 
The post aeration system is designed to increase the level of dissolved oxygen prior to 
discharge. Wastewater flows to the post aeration tank after receiving tertiary treatment 
prior to disinfection. The system consists of the post aeration tank, a fine bubble diffused 
aeration system by Sanitaire Corporation, and two rotary lobe positive displacement 
blowers by Roots-EasyAir. The blowers are housed within the UV Disinfection Building in 
the Blower Room. One blower is active and one is on standby. The blowers, Roots-EasyAir 
8000, are rated for 180 inlet cubic feet per minute (icfm) and are in very good condition. 